



No DX1300548

Test Report

Name of sample 0.6/1 kV rated cross-linked polyethylene insulated aerial bundled cables

Specifications XLPE LV ABC 0.6/1 kV 4×150 (Al)

Inspected unit Nanyang Cable (Tianjin) Co., Ltd.

Test purpose Commission Test



Guangdong Testing Institute Of Product Quality Supervision
(GQI)

Guangdong Testing Institute of Product Quality Supervision

TEST REPORT

No DX1300548

P.1/4

Name of sample	0.6/1 kV rated cross-linked polyethylene insulated aerial bundled cables	Type	XLPE LV ABC 0.6/1 kV 4×150 (A1)
		Trade mark	—
Inspected unit	Nanyang Cable (Tianjin) Co., Ltd.	Test purpose	Commission Test
Produced by	Nanyang Cable (Tianjin) Co., Ltd.	Class of sample	—
Place of sampling	—	Date of sampling (receiving)	2013.03.11
Quantity of sampling	30 m	Person of sampling (sending)	LIN Liantao
Basic quantity of sampling	—	No. of sample tested or produced date	—
Based on	AS/NZS 3560.1:2000 《Electric cables - Cross-linked polyethylene insulated - Aerial bundled - For working voltages up to and including 0.6/1(1.2)kV Part 1 : Aluminium conductors》	Tested items	32 items
Remarks	32 items were checked according to AS/NZS 3560.1:2000, the test results met the technical requirements based on .		
Notes	Bill of testing plan: YDD13/0566.		



2013-04-22

Approved by:

[Signature]

Checked by :

[Signature]

Tested by :

[Signature]